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Table 1 Test conditions

Conditions

Item
Consolidated drained triaxialtest Constant stress direct shear test

Specimen size(mm) 50mm X 100mm 20mm X 60mm

Sample name Toyoura standard sand Toyoura standard sand

Method Aerial drop method Aerial drop method
Sample state Air dry conditi ly dry state
Drainage condition Drainage Drainage
Density of soil particles(g/em®) 2.653 2.653
Relative density(%) 50,70 30,50,70
Consolidation pressure(kPa) 50,100,200 50,100,150,200
Shear pressure(kPa) 12,15,18,20,25
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Fig.5 Liquefaction strength curve
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